[T .o
X P IR o AR B -
e T

e S

f |

zi;

Pl s fa 30670

MUV Ub Uy 10!2?>Nd.004 P.G2

g il A T T e T A
By
A
'
H
iy
x
HE
14

ey

F3554-231, |
HP/39" %




TTOT28 No. 004 P03

‘Wb “UU

FETNLV

4

REPAIR PARTS

(i 1L s s

&

M R

3]
¥

FRCNY RISER
IFRONT 85 £ ASQY;

g¢
Y

[l
FRUIE S5

BERED
BOTERCHAMGEARL

WHTH GRRQSITE SIDE

Sl b LN

AT A

w

R

L
0

o

ATy

hal Y]
iy w

L UIPRIERY

»

.

g
&
[+
$x

L OBIGINGY

s void ¢ou




" F3554-231

L4

KEY$S PART#

1 231173889

2 331834

3 331835

5 313001-853

8 315002-853

7 55362659

] 328154

9 55273

bl 312908-853

13 180020

12~ 811245

13 51335

“ 20616

15 274554

18 180138

17 2483

18 1499

iR 3247486680

20 56235-880

21 996348

22 320466830

23 44811

24 50352

26 313021-858

2B 180020

27 51338

28 335400

29 56578

30 1498

a1 180047

a2 120302

33 nesaz

KX 311245

35 1502

35 310801

a7 121222

25 304784

40 8026870

41 304452
35713
33T

™NMUV Ub Uy 10:28 No.004 P.04

DESCHIPTION aTy

FRAME, MAIN, 5F RIDER .,

FOQT PALY, RH, ‘BF, FULL WIDTH .
FOOT PAD, LY, SF, FLALL Wil
BRACKET. GRILLE, BUPPORT, 1M
BRACKET, GRILLE, RH C s
BRACKET, S&JPPGRT FROMT ANLE 5F .
SCREW, 5/16-18 X 1L.OWDFLLK ... .. :

NUT, 5rie-16 WOFLLKLRG Wiz . . .
SHIELD, HEAT (1812HP, BAS & TEC- SF.... .
SCREW, 1/4-20 X 75 HHG . e
WASHER, FLAT.250 X 76 X INSULATE ...

NUT, 1/4-20 WDFLWHIZ-LK ., -

B80OLY, 626 X 1.68C HHEH, 1/2-10
NUT, 1/2-20 REGHKGTRLK .
SCREW, 3/8-16 X 3,00 HHG .. R
WASHER, 3810 X 1,25 D X 07 BELLVIL
NUT. 3815 REGHXCTALK . .
CONSQLE. 8F, DYNA, FENDER SHIFT .
CONSOLE, REARCOVER ., s
SCREW, 1/4-20 X 50 WAHHTA® .. RPN
DASH, &F ..,
SCREW, Vd- 20."‘( 7B WAHHTAP T
NUT, 1/4-20 WOFLLK TOPLOOK . ..., .
GUIDE, HOOD, SF & LF, W13, H14, H15 ..
SCREW, 14-20X 7TBHHG ... . ..
NUT, 1/4-20 WDFLWHIZ-LK e
HOQD, SMALL, H-13 ,,
BOLT, 375X £80 HHEH, 511&1&
NUT, 51618 REGHEXGTRLK ..
SCREW, 1/4-20 X 1.78 HHC ..
WABHER, FLAT 281 X 6B X 085 . 20 caon @ 00 @ G0
BEARING, FLANGED, PLASTIC, HODD .|
WASHER, FLAT.250X .75 KINSUU\TE e
NUT, 174-20 REGHEXCTRLK ... oo o ool
ANGHOR, HOOD LANYARD ..

PiN, GOTTER DQODhX.?S WONG .
SPRING, HOOD LATCH . .. .
LENS, HEADLAMP .

FOIL, HEAT REFLECTOR |

PARTS MANUAL . .

OPERATORE FAANLUAL 5'\#"%‘“4\

b R

EXEIEI

XD e e PO PO RY D Rk ok e Lk PP RS e

wn

4 m A e e

CHASSIS & HOOD ASSEMBLY




R MUY Ub Uy i10:29 No.004 P.0OS

F3534-221 |

REPAIR PARTS

.-~ REF. SEAT
CUSTOMER
ASSEMBLY Vit w

FiNAL DECK
K assy. b,
\\.

FINAL DECK

ASSY. PG. AN
| @
NOTE. ALWAYS USE ORIGINAL EGUIPMENT PARTE - ALL UNNUMBERED =~
Uss 0! servicerreptasament pars oihar thai 5sgaa {TEMS ARE INTERCHANGEAB LF
2quPMant parts may void your wairanty WITH GPPOSITE SIDE

—— it e e




. BF2554-231

KEY#

78
it]
80
81
82
a3
84
84-1
84-2
84-3
84-4
84.5
%0
91
9
97
o4
m
102
103

LR

PARTH

58567.889
20507
1408
330483
120382
205348
327334-889

923p
430468
B0 554
120373
825346
126358
55274
59446
271184
50853
41529
2721190

* REFERENGE ONLY

MUYV Ub "D

10:30 Mao.004 P.06

CHASSIS & HOOD ASSEMBLY

DESCRIPTION

PLATE, SEAT ...
BOLT, 487 X 166 HHSH 5’18—1
NUT, &/16-18 REGHEXCTRLK .

SPRING, SEAT 1500D X225 LONG ... .. .. ...
WASHER, FLAT 261X 83X 088, "
SCREW, 1/4-20 X sowmnm'.,.

ASSEMBLY, FENDER
FENDER..
CLEVIB.....
SCREW, 511840 X %PHFN”A
WASHER, 344 (DX 1,50 0 X .09 .
NUT, 6/6-18 SQUARE .

SCREW, 1420 % .50 WARHTAF .,
BOLY, 5/18-18 X 100 CARRLN ...

NUT, 671618 WDFLLKLRG, WHIZ ...

PiN, 5/16-18 HOOD LATOH
NUT, 5/16-18 HEXKEPS ..
QUIDE, BELY |,

NUT, %6-18 HXGTRLKJAM
NUT, 3/8-16 HEXKEPS .

sere

aTyY

I I

M AR PO R D 8 > S s = A3 APRD A AD




£3554-231

REF.

8 KARDWRRE)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS,
! Use of ssrvico/raplacemant parts other than vriginal
. 9quipment pants may void your warranty

CUSTOMER ASSY, PG.
(STEERING WHEEL™T— . ., G

MUV Uk QD

REPAIR PARTS

REF.

re CHASSS & HOON pg
v {DAQH)

10:30 No.004 P.C7

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

—r—— R

RRREFICRE

|

-



P MUY Ub ‘UU 10:31 No.0OO4 P.OS

F3554-231 STEERING ASSEMBLY
KEY# PARTH DESCRIPTION QTY
1 : AXLE, FRONT ASSEMBLY, SF, LONG .. {
-1 324915-889 ASSEMBLY, FRONT AXLE, SF, GS .. 1
1-2 80548 BEAFING, FLANGE 758 (D X 1 002 OD X75 .. a4
-3 30368 SPINDLE, ASSEMBLY, RH, LONG, SF .. T
-4 86825 RING. RETEX .57 X osmusms.rs ORI |
15 210367 SPINOLE, ASSEMBLY, LH, LONG, SF A
16 327810-853 ARM ASSEMBLY, BF, 4WS, FRONT S‘TEER!NG ]
1-7 454585 PN, SPRING .250 DIA X 1.25 LONG... v
e 302688 ABSEMBLY, TIE ROD, 1931 LONG ... 1
] 180124 SCREW, 3/8-16 X 1.26 MHC ... .2
4 120382 WASHER, REGSPTLK I 68 x R 2
5 1400 NUT, ¥8-186 REGHXCTRLK ... - .2
§ 327390 GEAR, SECTOR, 8F, 2WS .. o
7 333288 PLATE SECTOR, SF, dWS, BLACK .. L2
8 330021 BUSHING, SECTOR, GEAR, SF, 4Ws . o
9 181643 SCREW, 3/8-24 X 150 HHG ... it
10 845 WASHER. FLAT asoxtasx 119 e B
11 412340 NUT, %824 HXGTRLK ... o
{2 328508 CRAG LINK ASBEMBLY, 17 69 LONG w1
12-1 57158 BALL JOINT, 3/8 THD, BHORT smn T e
12.2 124925 NUT. §/8-24 REGHEXAAM .. 2
123 56190 DRAG LINK .. ot
i3 120382 WASHER, REGSPTLK mx 68x 0. .2
14 120385 NUT, ¥8-26 REGHEKX ... .2
15 327834 SHAFT, PIN-STEER, BLACK ... A
18 325692 BEARING, FLANGE 601D X 1,3700D .. A
17 326505 SCREW, 1/4-20 X .75 (TQ 30-85 FT#) .2
18 46931 NUT, 1/4-20 WDFL MAC-LOCK ... ol
19 20064 RING, AET £ 39 X .04 TRU 5432.60 . ot
20 302828 TIRE & RIM ASSEMBLY A5 X BO X6 -
20-1 24167 VALVE STEM
20-2 39825 RIM, WHEEL
20-3 a14418 BEARING, FLANGE
204 318702 TIRE, 18X B X8
34 642 WASHER, FLAT 785 X {81 X 075, .. .4
as 36625 RING, RETEX .67 X OB TRUS123-25 .. . . .2
36 40394 HUBCAP, 1.800IDA7BLONG ... ......2
37 180124 SOREW, 3816 X 128 WHC ......... " o
a8 120354 WASHER, FLAT 406X 81X 065............ ... .2
ag 45171 - MUT, 38-16 HWDFLWHIZ-LOCK ... .

" ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




RS ""”.lk'l 06 ’00

'F3554-231

RER®.

CHASSIE & HOOU PO,
FENDER ARM.

REF TENBION BPAING  /
VOWER SPIAL ASSY. PO,
f

S

REPAIR PARTS

10:31 Neo.00O4 P.O9

REF.
MOWER DRIVE PG
CHASSIS & HOOD Pi3
UPSTOP BOLT MAIN PRAME
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS ALL UNNUMBERED
Use of sarvicelreplacement paris othar than original {TEMS ARE INTERCHANGEASBLE
L_‘"{“‘me'm pans may void your warranty, WITH OPPOSITE SIDE RRRD ISR




iar

F3554-231
KEY# PARTH
1 32554
2 22265
3 806205
4 226388
5 331624
] 3206687-853
7 326590
8 ar4617
8 8260
10 25210
11 Jesanz
12 326114.853
13 J26130-848
14 180079
15 68247
16 1488
17 A17098
18 B260
19 325485-852
20 330867
21 1490
ez 313926
23 130077
24 1483
5 301238
28 180077
ar 1498
28 322202-853
29 00V
30 $96418
i 44104
I K2R
33 200171
34 44108
5 M5
38 138476
37 38287
38 303027
] 58326
40 8325
61 58320
47 o140
43 48308
44 5E336
45 1502
45 321480
47 300310
a8 300311
a9 48306
§0 400347
53 8260
52 120375
53 9405
54 120372
§5 39522
56 121222
57 333903
58 300340
59 120392

MUY Ub 00 10:32 No.Q04 P.10

MOWER SUSPENSION ASSEMBLY

DESCRIPTION

LEVER, CLUTCH, RN, PTG ...
WASHER, FLAT 515X 138 %, 119
STCP, PTO ENGAGE ...

PIN, SPRING, .187 DIA X1, 18 LONG...
KNOB, ROUND 1,50 DIA OR GARIP, §F ..
STRAF ASSEMBLY, PTO, BELCRANK, SF

ROD, BELGRANK, um( SF
WASHER, FLAT 408 X .78 X 063
PN, HAIR 091 DIA X 1,66 LONG ..
WASHER FLAT 386X 1,26 X .03........ .
SERING, 89X 7.75 X mvTENSlON
LIFT ASSEMBLY, LH .. R
UFT ASSEMBLY, RH, SF
SCAEW, 5/16-18 X 1,00 HRG
NUT, ADJUST ..o
NUT, &18-18 REGHEXGTRLK
WASHER, FLAT 531 X 1,06 X 068 . b
PIN, HAIR 091 DIA X 188 LONG ... ..o .
BRAGKET, REAR HANG SUSF ..o,
BOLT, BAMB-1BX 1.00QARR .............cooiivieeee.
NUT, 616-18 REGHEXCTYRLK ..o s
BRACKET, HEIGHTADJUST ..o
SCREW, G- 1B X TEMHG ...
NUT, 51618 REGHEXGTRULK .. .o i
QUACHRANT, HEIGHT ADJUST .o
SCREW,SM6- X . 78HHC ... .......ccovmivceon
NUT, 516 1B REQREXCTRLK ...t e oo
HANDLE, LIFT SHORT(80°S.F.) ....occcovens o
BOLT, S00X 270 MHSH, 8/16-18 . ......ccoooeen ...
WASHER, FLAT 508X .76 X 02-3
NUT, 1618 HWDFLGTRLK ... w .
PAWL, SOUARE ..

BQOLT, 500X zmHHBH, MB-IB
NUT, 501618 HWOFLCTRLK ..,
POINTER, KEIGHT ADJUST ..o
WASHER EXLK . 106X 41X .03 ... ..ooooveea.
SGREW, #8-32 X .38 HH\N.\TAP
RAD, ACTUATOR-SHORT ., whs
SPRING, HEIGHT ADJUST .
KNOB, HEIGHT ADJNET, PUSH BUTTON —
GRIP, .750 OD W/ HOLE, BIACK
BRAGKET CABLE RETAIMER
PULLEY, METAL ...

BOLT, 376 X ’375 HHSH 1!4 20
NUT, 1/4-20 HEGHEJ‘CTFMN
CABLE, LIFT 21.50 - 30° S,F_ bt btr e et p
PIN,GLEVIS 310 DA« 475 LONG ... ..o
RING, RET E .31 X .25 TRU 512331
PuLLEY. METAL ...

PN, CLEVIS 375 DIA }( m LONG
PIN, HAIR 09 DIAX1GBLONG ... ... .. .. .
NUT. 1/4-20 REGHEX . ..o o oo
CGLEVIS LIFTCABLE ...

NUT. 1/4-20 REGSQ ..

PIN, CLEVIS 312 X 812...

PlN COTTER 090 DIA X 75 LDNG e
LIFT COVER. 75, LF, 8F BLACK ... . )
SCREW. #10 ¥ 75 HHPLAST BLACK . i
WASHER, FLAT 281 X 83X D8h. . B

e n e i A b e A ekt A ok e ot o o A ok ko e k2 K mh e ol b (TP e DDA e B IO IO e okt ar oh ot G LD e 4 e e e 4

0
3




NOW 08’00 10:58 No.00s P.O:

F3554-.231

REPAIR PARTS

NOTE; ALWAYS UBE ORIGINAL EQUIPMENT PARTS,

Ao

ALL UNNUMBERED
Use of sarvicaiteplacoment parts other than originaf TEMS ARE INTERCHANGEARLE
equipment parts may void your warranty. WITH OPPOSITE SIDE
e : :

MR2BGE A

m



— - MUV 0600 10:58 No.00s P.o7

F3554-231 MOTION DRIVE ASSEMBLY
KEYS PART# DESCRIPYION Qry
1 * TRANGAXLE, PEERLESS, 9305, LF/SF . ... .1
2 WNI1M PULLEY, 6.6 QD, wg'reA RS |
3 50795 KEY, HI-PRD 508, %DMX 187WD RSP |
4 22083 RING, RETEX S8 X 035 TAUG100-62 ..., ... .. .1
§ 54758 BELT, v 41, B2.00, SF, DRWE e, o1
g 3266 15-853 BRAGKET, THANSAXLE - .2
7 180077 SCREW, 5/16-18 X .78 I-IHG " 4
-3 1408 NUT, E'6-18 REGHEXCTRLK 8
9 180081 SCREW, 5/16-18 X 2.50 HHC ... vk
10 120333 WABHER, FLAT 844 X 89 % 065 ok
1 1488 NUT, 5/18-18 REGHEXCTRLK ...... !
i2 323126 BRACKET, STABILIZER, BLACK .. .
13 §5498 SCREW, 5/16-18 X .76 WAHHTAP ..., e A
14 120886 WASHER, HVSPTLK 328X 80X 09 . ... .. ... 1
15 180078 SCREW, SHBBX1D0HHS . ...t
15 138486 WASHER, EXLK 920 X .81 X .08 .. . L
17 1458 NUT, 5/16-18 REGHEXCTRLK ... e 1
18 318113 LEVER, SHIFT, LOWER. SF, FEM)ERSH&FT,.. U |
19 J27é0 CLAMP 625 DM - e 2
20 180077 SCREW, 571616 X .73 HHE .. .4
21 1498 NUT, §16-18 REGHEXOTRLK 4
22 310356 BRACKET, PIVOT, SHiFTLEVE .
23 1680020 SCREW, 1/4-20 X .75 HKRG .. B
24 1502 NUT, 1/4-20 REGHEXCTRLK .o e
25 324708 LCVEH SHIFT UPPER, SOF.1/2-13.... o
28 310286 SPRING, TORSION .56 X 85X 095 2
27 137185 PIN, COTTER 126 DIA X 1.00 | ONG‘ U |
28 80889 KNGS, ROUND 150 DIA QR GRIE, SF s e
29 120238 NUT, ¥2-13 HEXJAM..., . .
30 311200 COVER, PLABTIC, LF, Psan'FmM e ©

1 31257853 BHEACKET COVER, B8, FENDER SHtF‘F RN
a2 1841 CLAMP, SPRING 1.471D ., B oo oo R
3 311381 SGREW 148-16 4 MISQHMJOHHWA .4
34 300546 LINK, TIE ROD SHIFT, 781204, .. 0o b
35 180124 SCHEW 313 I6X125HHC o &
36 120864 WABHER, FLAT 408 % 81 % 035 .2
87 1499 KUT, 358.16 REGHXCTRLK .. 2
& 309837 BRACKET,SHIFT, 55P, 8F ... r 1
49 87157 WASHER, 750 % ZSOSP TRANSAXLE A
42 56255 SCREW, 17428 X .78 NYLHHD ... L
43 217 SCREW, 5/16-18 X 1.50 HHCFT ... 4
44 79787 WASHER FLAT 380X 75X 1783, .4

* CONTACT YOUR NEAREST TRANSAKLE DEALER FOR PARTS & SERVICE

e e e e e e e . por s i AP




- NUV Ub (0 10:59 No.00S5 P.O3Z

F3534-231 REPAIR PARTS

DETAIL A

REF.

REF,
. MOWER PG,
g - i, ENGINE BHE AUR
GEE O W Sk
fraroan WEDX /
TG FRAME S

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement pafts other than origina;

! ; ITEMS ARE INTERCHANGEABLE
PQuipmant parts may void yaur warranty, WITH OPPOSITE SIDE 33GR e

e




— T NUV 06°00  11:00 No.005 P 04

F3554-231 MOTION DRIVE ASSEMBLY
m——-_—-“__

KEYE PART# DESCRIPTION QTY
50 49896 BELYGUIDE .........commvmmemernee oy
&t 271184 NUT, SHE-18HEXKEPS ...~
g2 120393 WASHER, FIAT 44X 80X 065 ... 5
53 1488 NUT, 816-18 REGREXCTRLK S PUTURTTRUN |
54 231838 ASSEMBLY, PEDAL, BRAKE, CLUTCH, SF R
56 310878 PIN. CLEVIS 50DDX 487 LONG ... . . . 'y
56 2088 - WASHER, FLAT 504X.78X 089 . ...~ ",
87 391972 SPACER, SLEEVE FaX@2x1,240 . 7y
58 56180 PIN HAIR 09t DIAX 182 LONG ... . 7y
59 48789 PAD, CLUTCHR/BRAKE PEDAL ... .~ " 4
80 821960953 IDLER ARM BRACKEY, TRACTION, SF .. . ¢
81 32p98p BOLT, 626 X 146 HHSK, Breta..... . 7y
82 46802 WASHER, FLAT 333X 87X 340 ..
63 1498 NUT, 5/16-19 RECHEXSTRLK ... .y
64 327867 SPRING, ¥4 ODX 7.75X 031 TENSION . 4
65 39658 RETAINER, BELY «.oourverrvcrnamreros s
66 38374 PULLEY, IDLER VAL, 3.08X 62 ............... ... 'y
&7 45802 BOLYT, 3®-16X4, 50 CARRSH .. Y
68 1459 NUT, 88-16 REGHXCTALK................ 7"
89 333175 CLUTCH ROD ASSEMBLY, 288 DIABSZ ... . 4
7 3267530 SPRING, 800 X 218X 0S5 TENSION ... 1
72 krxirrd BRACKET, BRAKE ROD, BLACK ... . 4
73 20507 BOLT, 427 X 166 HHSH, 6gva, 7 U |
74 423D WASHER, FLAT s2aX 68X 104 . . 77y
75 1408 . NUT, 8/16-18 REGHEXCTRLK TS |
78 323222 BRAKE ROD, RIDER, BLAGK....... . .~ 7
77 120383 WASHER, FLAT addx eex.085 .. '
78 121222 PIN, COTTER 000 DAXZELONG ..o A
79 271184 NUT, 516-18 HEXKEPS ..., ot
80 44108 NUT, 5/16-18 HWDFLCTRLK, ot
81 36410 SPRING, ,071X.SEXA.M......................,......,.,..‘.,.,. 1
82 328383 TIRE & RIM ASSCMBLY, 2X8008......... ., 2
821 24167 VALVE STEM

822 320382 RIM, WHEEL

823 319884 TIRE, 20X 85X 8

83 52028 KEY, SQUARE 187 SQUARE X 2251ONG ... o
84 642 WASHER, FLAT 756X 181X 075 4
85 42518 WASHER, FLAT 785X (B8 X 07 . .2
86 36825 RING, RETEX 57 X 05 TRUSY83-75 . 2
87 40324 HUB CAP. 180010 X 7B LONG........ . ... 2




L.

NOV 06’ G0 11:00 No.005 P.0s

F33554-231 REPAIR PARTS

MAIN FRAME

. R A
REF. e 4
CHABSIS & HOGD PG, @.T ‘

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS,

ALL UNNUMBERED
Use of sarvice/replacsment parts other ihan original ITEMS ARE INTERCHANGEABLE
UQUJW ool parts may void your warranty. WITH OPPOSITE SIDE 331659 A




‘ TTTUNOV 06700 11:01 No.005 P.og

F3554-231 ENGINE & CONTROL ASSEMBL)
M

KEY# PARY# DESCRIPTION aTy
[ ' ENGINE, 10-12HP, B88, 3A ... . R |
10 50847 SCREW, 8815 X 1.25 WAHHTAP, BLACK . 4
18 1334p9 WASHER, EXLK 384X 6% 04, .. ORI |
0 46708 GASKET, MUFFLER st e A
28 57508 MUFFLER-DOMESTIC/EXPORT BOUND ... . 1
0 54767 SHIELD, HEAY, FOR ROUND MUFFLER.. . . | !
35 54980 SCREW, 5/16-18 X 3.50 HHE St D
40 58472 QBFLECTOR SIDE oyT (832225731 o
45 3287 $0F'«EW.¢8-32X.SBHHWATAP.........A R A
&0 314489 TANK, FUEL, 4 GALLON.CLEAR.....,,.,_.,.._. OIS |
55 300303 SCREW, 25X 75X K1 HHWA PLASTITE . 4
60 40088 TUBING, 28 X WXBUKGASUNE..,.. . " 1200
65 238820 CLAMP, HOSE SCREW TvPE 2
70 43704 CAP, GAS 1-1/2.7 THD, BLAGK certereereeen o
75 87444 TIE, CABLE 8LAGK NYLON. s82loNa 7 A
&0 220091 THROTTLE CONTROL PO |
85 274707 SCREW, 1024 X 50 WAHHMA D
80 508458 NUT, MO-24 HXHONYLK ... e 2
05 50607 KNOB, RCLUND THROTTLE, BLACK e e
100 328847 QL DRAIN VALVE OR TUBE ... . o
105 82r422 CAP OR PLUG FOR OIL DRAIN oo e |
“ 8EE ENGINE MANUAL




NUY Ub Q0 11:01 No.00S P.O7

REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

ALL UNNUMBERED
Uss of service/reptacement parte other than original ITEMS ARE INTERCHANGEABL
equipMent pans may void your watranty, WITH OPPOSITE SIDE 333272 ¢
i o o o e



e ' MUV 05300 11:02 No.0OS P.0g

F3554-231 PRE-PAINTED DECK ASSEMBL)

KEY# PARTH DESCRIPTION ory
1 325106 3 OECKKIT . .. ot
2 326205-853 BARSKID ... ... ... .. T
3 128218 BOLY, 61618 X 25 CARRAN .. 2
4 274184 NUT, SHE- 1O HEXKEPS . .. . RIS |
] 57318 GUIDE, BELT 5/18-s@ THD ... T o
8 1488 NUT, £16-18 REGHEXCTALK . ot
7 313928 BRACKET, CHUTE ... . '
] 18007 SCREW, 5/16-18X BOHHG ... .2
9 1498 NUT, 516.18 REGHEXCTRLX .... - .2
10 13920 BRACKET, R, LIFY REAR et
1" 18006 SCREW, $/16-18 X126 WHE .. " .2
12 120303 WASHER, FLAT 344 X 53X .065 . LR
13 1498 NUT, 814-18 REGHEXCTRIK ... .
14 310667 BRACKET, LH, LIFT REARY . ... o
{ 15 140081 SCREW, 5M16.18 X 1.25 HHG .. -
18 120393 WASHER, FLAT S gox 88, T 2
17 1498 NUT, 51818 REGHEXCTRLY . -
18 318302053 BRACKET, IDLEA SUPPORT o |
1% 300345 SCREW, 5/16-18 X 1.38 WAHH . .1
20 120343 WASHER, FLAT 344 X .60 X 068 . |
21 1498 NUT, /1618 REGHEXCTRLK ot
22 56424-853 QUILL ASSEMBLY, 33730140043 .., o e R
22-1 56425 BHAFT/SAODLE 38" e b
2.2 49562 BEARING, BALL 8203-28A-C3 ARMORED A
223 Bp e DUSTSH!ELD . t
22-4 g QUILL CASTING (048 v 1
225 BEARING, BALL 6203-2AA-03 ARMODRED . ... 1
228 &y, SPACER SLEEVE LeOX . 88xazer 1
227 1449 SPACER, SUEEVE 672X 93 X 433 S
229 3198908 PULLEY, 26/56* UL, VBL ... ot
22.9 56565 WASHER, GRECIAL QUIL, ... o
22:10  1pga NUT, /118-20 WORLLK ... R |
23 35498 SCREW, 5116#8K.75WAHHTAP........»....,..4....,v...,. 7
24 31282 SUPBORT, LIFT DECK FRONT et §
25 180077 SCREW, 5/18.-18 X .76 HHC ettt e
28 1498 NUT, 6/18-18 REGHEXCTALK cerrer ooy e
27 E83D5.05% BRACKET.LINK DEGK FRONT .
28 58247 NUT, ADJUST 2
29 180073 SCREW, 81818 X 1,00 HHG . " e, 2
30 1458 NUT, 51818 REGHEXCTRLK . )
31 812477 BRACKEY, tH, WHERL ...~ e
32 180077 SCREW, B/16-18 XI5 HKC .. O |
a3 1408 NUY, 5/16-18 AEGHEXCTALK ... . " . o
34 300102853 WHEEL BRACKEY, fiH Y
a5 180077 SCREW, &/16-18 X .75 HHC .3
a8 1498 NUT, §/16-18 REGHEXCTALK ... . |
ar 308080 BLADE, 1868 LOWMIFY | 77 .2
38 2403 WESHER, 301D X 5250 % o7 BELIWIL . .. 8§
39 30673 SCREW, 3/8.24 X 1.00 NYLHHG ... .2
40 300491853 IDLER ARM ASSEMBLY ... . e, 1
40-1 H00490-863 IDLERARM, 36 23 39, & 45 S50..... et
4.2 308973 BRAKE PAD . HARD-NF343 (X-a3) ... . O |
40-3 41801 RIVET.OVSE 87 QIAX 50 LONG L2
41 200180 BOLT. .$e X'+ “HSH, am-16.. 1
62 9964 16 WASHER, F A" 291 X 1.00X 125 o
43 45171 NUT, 3818 SWOFL WHIZ-LOGK .. o
44 926249853 BRACKET, EXTENSION IOLER 1
45 180077 SCREW. 5/16-18 X .75 HHE SO0 sano en conmimmn: !
48 1408 NUT, 5016-18 FEGHEXCTRLK o
47 180020 BCREW, 1/4.20 X 75 it 1
48 1502 NUT, 1/4-20 REGHEXC . < . f
49 121954 SCREW, 1/4-20 X 200 HHC g
50 711w NUT. 174-20 REGHEXKERS
5% 303247 ABSEMBLY, BLADE PRAKE 22 33 4y, :
531 303248 BRAKE ARM......... ... !
£1-2 305973 BRAKE PAD - HARD-NF343 (x-31) :
513 136524 RIVEYT TREET 188 DIA X 41 LONG 2
&2 180077 BCHEW 518 1B X 7584 1
53 120293 WASHER, FIAT 344 X 89 X 085 1
54 1438 NUT, 8/16-18 REGHEXG TRLY !
55 300316 ROD. BAAKE RELEABE, 14.7 39’ DECK 3
58 1602 HUT 144 20 REGHEXCTRWLK . . |
87 314702 SPACEA. SLEIVE 344X 1.00 X 800 . ?
S8 31470z SPACER ALEEVE 344X 100X 500 3

g




.- NOY 06’00 11:03 No.005 P.0g

F3554-231

REPAIR PARTS

SEEDETAIL "A

I GRS R AT T o

|
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS ALL UNNUMBERED
lisa of service/roplacement parts other than crigingl ITEME ARE INTERCHANGEABLE
bqun‘pmam parts may void your warranty,

WITH OPPOSITE SIDE

18




- NUY 06°0Q0 11:03 No.0O05 P.10

F3554:231 FINAL DECK ASSEMBLY

KEY# PART# DESCRIPTION Qry

i 320456 ASSEMBLY, DECK, SF, 35" sofmxa»e Lot

2 58306 ROD, DECK HITCH ... R

3 8260 PIN, HAIR 091 DIA X 166 LONG .. 1

L] 1346 RETAINER, BELT . 1 |
5 310328 PULLEY, IDLER BFF 4, OOWJDE FU 1

6 87326 80LY, 3/8-16 X 2.00 CARRSN 1

7 120382 WASHER REGSPTLK 303 X Eﬂ X 10 t

8 120277 NUT, /8-16 REGHX e

8 322064 SPRING, 76 X 8.4 X .105 TENSIQN e, 1

10 326256 SPRING, .75 X 10,0 X ,106 TENSION e :
19 390680 BELT, ¥ 5L, 77.75, KEVLA e ¥ §
i2 328287 C‘UARO 8ELY IH, P!AS‘HG .

13 P SCREW 5/16- 181( T RMG | )

4 MM&&RFUM‘&MXG&XN% .8

15 NUT, &16-18 REGHEXGTRLK ... RN |

18 z GALUGE WHEEL, EUROGDDODMSBWD,.,A e 2

17 Q9,58 BOLT, .SDOX!:)WHHSH 3/58-18 ... B

18 1490 NUT, /816 REGHXCTALK .. - -

S §7818 CHUTE DEFLECTOR, 25™, 39’ 45 et 1

20 314875 SPRING, TORSION, CHUTE DEFLEC;OH R |

24 334808 KIT FORS7247 PO SRRSO |

22 328034 PULLEY, ENGINE, V3L4OOQFFSET 1

28 120383 WASHEQ AEGSPTLK 48O X 78 % 42 . e 4

24 433145 SCREW, 7!16 20 X 4.26 KNG, BLAGK . |

25 180126 SOREW, 3/8-16 X 1.78 HHC .. B o I <

26 1499 N. X816 REGHXOCTRLY .. N —

e7 3R Ca. PUSHON. FOR DIA 2SDRQD X




PRI MOV 06700 11:04 No.Q05 P.11

F3554.231 _REPAIR PARTS

KEY 425

NOTE: ALWAYS USE DRIGINAL EQUIPMERT PARTS. AL, UNNUMBERED ]
? tiga o servicatreplacemeant pane athar thar avigingi ITEMRB ARE INTERCHANGEABLE i
baquoment g Y YO yast war anty . WITH GPROSITE SIDE - oo
é 531669 G |

e s  satm s o



- MUY 06°00 11:04 Ne.00OS P.12

. F3554-231 EI.!CTRICAL ASS!MBLY
el b i b e T e PR T I T N T e ¢ 3 AR <o S
: KEY§# PART# GESCRIPTION ory
’ ’ 1 381739 WIRE HARNESS. 8F B.t3nP A A
; 2 41482 “mﬁuﬂmfﬂﬁwwayﬁ et e B
: 3 303064 ASSEMBLY, IGHT WIRE. S48 70BN e 8
‘ 4 52572 BULS. NEADLAMP .. .2
| 3 G7444 THE DABLE BLACK ‘\!"!LON 562 LONG 2
' 6 41482 PRESS CLIP, 1,980 LONG 25610 .. -
8 327354 SWITCH IGNITION & LIGHTS DELTA.. o |
10 AR73862 NUT 58-8ACME DELTA FOR BOOT .. A i
11 827950 KEY, IBNITION .. ., e ‘
iz 87478 SWTCH, SGREW HDUNT no "*éC *\h“ Fd‘ QCF L7
| 13 300302 SCREW, #10 4 EG MHTAPPS™ & acn 4
' 14 53716 SOLENOID m“mmmmm“f
16 187745 SCREW, 1420 X 78 HISEMMA .2 C
16 1084 WASHER, FLAT .281 X 1 00 X ORS 4 3
17 1802 NUT, 1/4.20 RFGHEXOTRLK 2
8 TR NUT, 1/4- mR‘GHE)!KEPﬁ ! ;
19 27187 NUT, 51624 NKEPB. . . . i |
20 55511 WIRE, GROUND, 126" ... i !
21 271184 NUT, B/16-18 HEXKEDS | . )
; 22 §7547 SWITCH, SEAT .. 1 !
23 160808 SCREW, 144.20 X SB PH'PMHMA ? i
24 302257 BATTERY 12V, . . ’ |
25 329175 BATTERY BRAGKET .. e !
% 9953485 SCREW, 144:20 X 50 WAHHTAR .. . . !
27 187745 SOREW, 1/4-20 X MHXSEMMA....,.,.‘... 1 {
28 1502 HUT, 1420 REGHEKGTRLK . ;
i 180020 SCREW 14-20 X .75 HHC .. 2 {
3 rahied NUT, 1/4-20 REGHEXKEPS i 2 |
: N 302081 FUSE, SPADE TYPE, 30V, 16A {
i 22 £140 BRACKET, CABLE RETAINER .. — i
33 87444 TIE, CABLE BLACK NYLON, 5. 82 LONG T 1 |
34 0§20 INSULATOR, BATTERY BOC:T T
a5 124818 NUT, 1/4.20 AEGHYIAM . e |
. _ J
; SCHEMATIC DRAWING ;
| B lE - — &- e ~—jin o
i L nnm::ﬁ,g\\" S {@,____,___’; {0 gooume ;
’ T R

T At @ fire sz
EE;?Q B

1E P,
PisE
m
[
' -
*ﬁg ’ T i
——— XK SeNTH STARY *ﬁ ..... |
TS ,,wm
| rme ]
{ I
el e [
] (6}
STAT EwTCH =
§ ~
; e T 75
; I
' frp- i




. . - NOV 06°00  11:05 No.00S P.13

F3ssaamy . REPAIR paRTS

N e L VA e

H
|
!
4
1
; 4
i i
i !
! i
i ;
:
|
:

e+ 2 e

e s e . sn s .«

e mver,

?

t

!
5 ?
; i
; !
! ;
1
; KEY¢  FPARTE DESCRIPTION oY :
! i A0ZTH0 DECAL, CAUTION, DEGK, LH : * f
: ? 492751 OECAL, SAUTY ON, DECK, Art ! !
! Rk 305502 “AD 18 X 6 FOAM HODD £ i
i 4 207276 PAD 5 X 7 FOAM HOOD . : i

7277 PAD. 12 X 4 FOAM HQOD ¢

: : 208587 SECAL ’r’(SH EXPO‘QT t |
! ‘ 92889 JECAL GDNSDLT SYMBOLG LALTI i !
! « 7 Eng Ch ET AEVERBEMES THAL : f
. 2 21012 CaL S TER BOSITON ' i
: Qv ans DECAL TEIGHT ADILISY : . @ i
! AR i) SECAL BRAKE W, T ! NASA00 8




